Bill To: Ship To: 1 Order Date:08/13/2008 CERTIFIED MATERIAIL TEST REPORT

PLESA ANARHUAC Y CIAS SA DE £V PLESA ANAHUAC Y CIAS SA DE CV PO No:6B58 GERDAU AMERISTEEL
I{x}g \é}éL]é.ECSE ggg %Egggo goz QUIVIRA DR Mill Order No:3637217 Midlothian Mill
- AN AMERICAN BUSINESS PARK Load No:1275162 . 300 Ward Road
MEXICO CITY/DEL. TUL. DF LAREDO ™ Manifest No:1976950 B8 cenony amemistees Midlothian, TX 76065
54940 MX 78045 us (972)775-8241
S51ZE GRADE LENGTH PRODUCT
SPECIFICATIONS W 12 X 26% / W31l0 ¥ 38B.7 092/572-50 40 BT / 12.192 M WF BEAMS

ASTM A6-05a, A992-06a, A572-06

HEAT NO: 11866820 CHEMICRL ANALYSI3
Cc Mn P 5 Si Cu Ni Cr Mo Sn v Al Wb CE
-09 .98 .016 337 .25 .27 .07 .10 022 .012 .00z .003 .020 -3
PHYSYICAL PROPERTIES
Yield Strength Tensile Strength Specimen Area Elongation : Bend Test ROA
KST MPa KSIT MPa Sg In Sq cm % Gage Lengt Dia. Result Ty
55.5 382.7 74.5 513.7 0.520 3.35 26.5 8 In 200 mm
57.0 393.0 15.4 519.9 0.509 3.28 24.9 8 1In 200 mm

TENSILE TEST RATIOS
YLD/TENS YLD/TENS
.74 .76

Sl ‘:‘L:_-_..___

All manufacturing processes of this product, including electric arc MELTING and centinuous CASTING, occurred in the U.3.A.
CMTR complies with EN 10204 3.1 :

"I hereby certify that the contents of this report are correct and accurate. All tests and operations performed by this
material manufacturer or its sub-contractors, when applicable, are in compliance with the requirements of the material
specifications and applicable purchaser designated reguirements."”

Signedé;:r—n_-c_-c_ e S ey - Dat e Oct . 28, 2009 S5igned: Date:
: Tom 1. Harrington: Quality ASsurance Manager Wotary Public (1 applicable)} c 5
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